FOWER SYSTEM MAINTENANCE DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
256 Maxhonchassn Read Thanon Nakhanchaisr, Dusit Bangkok 10300 150 BO0S 2000 130 9021 F000
Tel, 0-22£25406, 0-2242-5406  Fae 0-2242-5125 CERTIFICATE No. 2005 CERTIFICATE Ho. 042

TEST REPORT GT.NO. 0800 /2548
Flexible Connector Rain Tight DIAY"3/4" 17,1-1/4",1-112°,2° 2-12" 3" 4"
Rung Jaras Sang Electric Ltd. Part.

CERTIFIED BY

(Mr. Son
Director of Electrical Equipment Testing Division

Power System Maintenance Department

GT No DB002548 Page Mo. 113

The test result does not concern any eleetrical system energization. The result n this Test Report relates only 1o the item
tested, and does not certify the quality of any preducts having same brand or trade mark sold in the market, This Test Report
shall not be used for advertisement and shall not be reproduced exeept in full,without the written approved of the testing
laborataory. -
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POWER SYSTEM MAINTENANCE DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION @

GENERAL EQUIPMENT TESTING SECTION

258 Nakhonchalerd Road Thanon Makhonchalsd, Dusit Bangsok 103400 180 9931 2000
Tal, 0-2242-5408, 0-2242-5406  Fape, 0-2242-5125 CERTIFICATE Ho, 2005  GERTIFICATE Mo, 043
TEST REPORT

Customer : Rung Jaras Sang Electric Ltd Part.

63 Jaras Muang Rd., Patumwan Bangkok Thailand 10330
Referred to . RJS - MEA 003/2548 fedufi 22 WOHNNAY 2548

(TSR 0800748 a¥iuf 16 Hqunon 2548)
Test Specimen - gunsnfilszneuvefeumalrifneliamdnude (CAST IRON) qudansfiuuy

4u¥8u (Hot-Dip Galvanized)

Flexible Connector Rain Tight DIA.Y * %" 17 1-%" 1-347 27 2-%" 3" 47
Manufacturer : Rung Jaras Sang Electric Lid..Part.
Supplier : Rung Jaras Sang Electric Ltd.,Part.
Characterization and Condition

: The samples were visually inspected and found in good condition before test

Sample Quantity .9 ea

Date of receipt : Jume 01, 2005

Date of test : June 12, 2005

Reference Standard : MANUFACTURER 'S SPEC

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies
Clause of test 1. Dimension Checked
2. Weight(kgs.)
3. Zine. Coating { micron.}

Test Result : As shown in the next page

{Mr.Satapana Onchantr) (Mr. Chairatana Suppavates)

Checked By

Electrical Engineer Chief of General Eguipment Testing Section

pae.. ... 8 AUB 2003 .8 AUG 2005

GT No 08002545 /k.;l\\" Page No. 23

tested, and does not certify the guality of any produpts v Eificbohnd dribade mark sold in the market. This Test Report

shall not be used for advertisement and shall not be

labaratory.

o
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FOWER SYSTEM MAINTENANCE DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION

256 Maxhonchsisd Read Thanan Makhanchalsd, Dwsit Bangiok 10300 IS0 800 (2000 150 8001 2006
Tel, 0-2247-5405, 0-2242:5406  Fax 0-2242-5125 CERTIFICATE No. 2095 CERTIFICATE No. #42
TEST REPORT
Subject : Flexible Connector Rain Tight
Standard size DT T W 1% 2724 A7
Standard Material : B Mild steel and Cast Iron
Galvanize Finished + B Electro galvanized and Hot Dip galvanized
Trade mark 1 ABSO
Flexible Connector Rain Tight

Size Dimensions (mm) Welght(lkgs.) Zine. Coating ( micron.)
Catalog No.
{inch.) A B C D | Per 100 pes. Min.Spec Inspected
FRTC050 gt 3517 4438} 4307| 2087 16.20 10.18 130
FRTCOTS b 4239 4876 4507 2593 20.40 ~10.18 150
FRTC100 1~ 47.33| 54.63| 54.85| 3256 31.60 10.18 100
FRTC125 Iv= 5653 ) 67.37) 6007 4120 45.00 10.18 100
FRTC150 1™ 6490 7236 6050 47.11 59.60 10,18 6l
FRTC200 2 | 7902 B364| 67.03( 5943 74.60 10.18 60
PRTC250 | 2% | 9622| 10090] 8056 7220| 13640 10.18 80
FRTC300 3 11431) 11991| 8856| 87.67 211.00 10.18 120
FETC400 | 4 133.18] 114.12} 87.00| 11291 228.40 10,18 130
_Remark *Cormnplete with nvlen ring ; LC
Test / Supervised By ;...
{ Mr.Somkid Srimek) |
Electrical-Equipment Tester Technic 7
GT Mo 08002548 L L Page MNo. 33
COTIZAN =
The test result does not concern any electrical system }ir_ﬁ__; / "e lis Test Report relates only to the item

tested, and does not certify the quality of any products b -,: !
shall not be wsed for advertisement and shall not be

fifl o triidé mark sold in the market. This Test Report

i)

out the written approved of the testing

laboratory.
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RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Naknonchalen Rosd Thenon Nakhenchaisd, Dusit Banghok 10300
Tal (-2242-8402, 0-2242-5405  Fax 0-2242-5125

TEST REPORT GT. NO. 107872548
Fittings, Cast metal boxes, and Conduit bodics
For Conduit and Cable Assemblies
Rung Jaras Sang Electric Ltd.Part.

Dlrectar of Elegtrical Equty ot Testing Divison
Resezrch and Develnimmant Department

CT Mo 10762545 Pagz No. 120

s sl reentt oy o eoacern any clesli lout systom emer gizativa, The rejult in this Test e port rlates only to the ilem
trsted, and does not coptity the quulily of =y products having snme brund or trade mark sald in the market. This Test Report
shall nut be wsea for advertisamant and shall not be reproduced except in fullwithout the written approved of the testing
boratory.




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
'256 Makhoncheisri Road Thanan Nakhonchaisr, Dusit Bangkok 10300
Tel 0-2242-5402, 0-2242-5405  Fax 0-2242-5123

TEST REPORT
Customer : Rung Jaras Sang Electric Ltd.,Part.
' 63 Jaras Muang Rd., Patumwan Bangkok Thailand 10330

Referred to : RIS-MEA 011/2548
(TSR 1078/48 ne¥ufl 22 nquminy 2548)
Test Specimen : pnsoiilsznendeevieea Infiwiln Sheet Steel

Sheet steel Out let Boxes, Devies boxes, Covers.
And Box Suppors, Electro galvanized.
Manafacturer : Rung Jaras Sang Electric Ltd.,Part.
Supplier : Rung Jaras Sang Electric Ltd. Part.
Characterization and Condition
: The samples were visually inspected and found in good condition before test

Sample Quantity : 18 Sample
Date of recelpt s June 22, 2005
Date of test : August 16, 2005
Reference Standard : NEMA — STD. Mo.FB1 - 1993
Clauze of test 1. Dimension Checked
2. Galvanized Test
Test Result : As shown in the next page

Checked By: ..........
{Mr.Satapana' Onchantr) (Mr. Chairatana Suppavatee}
Electrical Engineer Chief of General Equipment Testing Section
pate ... = BNOV 2005 . Date ... oo . B MOV 2005 .

GT Mo 1078/2548 . m,,}l Page No. 2126
The test result does not concern any electrical gyt Vs fizatio It in this Test Report relates only to the ftem
tested, and doss not certify the quality of any phod fEsamie tand/or trade mark sold in the market. This Test Report
chall not be used for advertisement and shall not béregh oo €xéept i full,without the written approved of the testing

laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
256 Nakhonehalsri Road Thanen Nakhonchaisd, Dusit Bangkex 10300
Tel, 0-2242-5402, valsdﬂ'ﬁ Fae, 0-2242-5125

TEST REPORT

Subject 2 0,C. Condulet Cast Iron Liguid-Tight [P.41
Standard size : @Y - 47

Standard Material : [ sheet steel B Cast tron
Galvanize Finished : (1 Electro galvanized B Hot Dip galvanized
Trade mark 1 ABSO

Reference Stendard : NEMA — STD.NO FBI -1993

. Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

0.C. CONDULET CAST IRON LIQUID-TIGHT

Dimensions (mm.) Weight (kg.)| ‘Wall thickness Zine. Coating (
Catalog
Size Per 100 | (mm.) micron.)
me- Al B c| o Spec | Inspect.| Ave.Spec| Inspeced

OCLAH 01 ¥ | 13534| 3485 | 35.62 | 10100 53.40 1.6 5.61 12.72 80
OCLAHO2Z] % | 1357¢| 42,31 | 4032 | 12046 65.20 1.6 491 12.72 120
OCLAHO3| 1 165.00( 4925 | 4574 ) 13529 9740 1.6 492 12.72 110
OCLAHO4) % | 18100 57.68 | 58.03 | 166.00 144.80 1.6 5.56 12.72 150
OCLAHOGS] 1'% | 11800 67.54 | 64.09 | 186.00 195.80 1.6 523 12.72 o0
OCLAH 06 2 266.50| 87.7r | BL1.13 | 245.00 381.30 1.6 T7.38 12.72 140
OCLAHOT! 2% | 30400 9.3 B9.70 | 27300 625.60 1.6 6.97 12.72 110
OCLAHO8| 3 397.50) 122.47| 12854( 319.00 900.50 1.6 515 12.72 140
OQOCLAH 09| 3% | 390.00) 128.49| 123.67| 361.00 148.00 1.6 6.00 12.72 120
OCLAH 10| 4 488.00 151.50) 16550 386.00 1920.00 1.6 10.00 12.72 100
GT No 10782548 TN Page No. 326
The test result does not concern any clectrical sygiem pages @ fesyit in this Test Report relates only to the ftem

tested, and does not certify the quality of any p o trade mark sold in the market. This Test Report

shall not be used for advertizement and shall not Pl without the written approved of the testing

laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION
256 Makhonehsn Rosd Thenon Maknenchaisd, Dust Banghok 10300
Tel 0-2242-5402, 0-2242-5405  Fax. 0-2242-5125

TEST REPORT
Subject ' : 0.T. Condulet Cast Iron Liquid — Tight
Standard size c DU 47
Standard Materiai : [ Sheet steel B Cast Iren
Galvanize Finished + [ Electro gatvanized ] Hot Dip galvanized
Trade mark : ABSO
Reference Standard : NEMA — STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

O.T. CONDULET CAST IRON LIQUID-TIGHT

2 FI' .

Dimensions (mm.) Weight (kg.)

Catalog No. | Size (inch)

A B C D E Per 100
OTLAH 01 Y 117.62 36.28 35.80 96.50 35.50 51.60
OTLAH 00 ¥ 13882 41.48 41.18 119.13 37.60 T1.20
OTLAH 03 1 174.00 4543 49.11 135.88 41.59 11520
OTLAH 04 1% 191.00 64,10 62.19 165.00 53.78 207.60
OTLAH 05 1% 112,00 69.09 66.43 139_.0[! 56,43 221.00
OTLAH 06 2 165,00 8148 £1.73 24300 |- 6725 400.00
OTLAH 07 1% 11610 101.50 95.990 280.60 82.70 610,20
OTLAH 08 3 312.00 11220 108.50 315.10 B1.10 650.90
OTLAH 09 3% 395.50 131.20 13125 367.70 05810 1420.00
OTLAH 10 4 401.830 140.90 145.00 372.10 11295 1900.00

GT Mo 10782548 Page No, 4726

The test result does not concern any electrical : ult in this Test Report relates only to the item

tested, and does not certify the quality of any

& l‘-.-'l
b lor trade mark sold in the market. This Test Report
shall not be used for advertivement and shall no ot

laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
258 Nakhonehaisd Read Thanon Nakhwnchalsd. Dust Bangsok 10300
Tel, 0-2242-5402, 0-2242-5408  Fax, 0-2242-5125

TEST REPORT
Subject : O.T. Condulet Cast Iron Liquid — Tight
Standard size T - 4"
Standard Material : [ Sheet stect M cast Iron
Galvankze Finished : [J Electro galvanized B Hot Dip galvanized
* Trade mark 1 ABSO
Reference Standard : NEMA — STD.NO FBI-1993

H

Fitting Cast Metal Boxes and Condukt Bodies for Conduit and Cable Assemblies

0.T. CONDULET CAST IRON LIQUID-TIGHT

Wall thickness (mm.) Zine, Coating {micron.)

Catalag No. | Size (inch)

Min.Spec. Inpeced AveSpec. [npeced

OTLAH 01 ¥ L6 4,80 12.72 120
OTLAH 06 Y 1.6 4.20 12.72 120
OTLAH 03 1 1.6 5.10 12.72 120
OTLAH 04 1% 1.6 520 12.72 110
OTLAH 05 1% L& 5.60 12.72 100
OTLAH 06 2 1.6 6.10 12.72 100
OTLAH 07 2% 1.6 6.00 12.72 100
OTLAH 08 3 1.6 745 12.72 20
——OhTL:‘iHi;F 3n 1.6 T30 12.72 100
OTLAH 10 4 1.6 8.00 12.72 100

GT No 107872548 ﬁ?\ Page Wo. 526

The test result dees not concern any electrical sull in this Test Report relates only to the item
tested, and does not certily the quality of any prosd ade mark sold in the market, This Test Report
shall not be used for advertisement and shall not b

laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION
256 Maktwnchalsd Rosd Thanon Nekhonchalar, Dusit Banghok 10300
Tel. 0-2242-5402, 8-2242-5405  Fax 022425125

TEST REPORT
Subject : L.B. Condulet Cast Iron Liquid - Tight
Standard size o R
Standard Material + [ Sheet steet B Cast Iron
Galvanize Finished : [J Etectro galvanized ] Hot Dip galvanized
Trade mark : ABSO

Reference Standard : NEMA - 8TD,NO FBI -1993
' Fitting Cast Metal Boxzes and Condult Bodies for Conduit and Cable Assemblies

L .B. CONDULET CAST [RON LIQUID - TIGHT

Dimenslons (mm.) Weight (kg.)
Catalog Mo. | Size (inch)
A B C D E F Per 100
LBLAH 01 % 119.13 | 3515 A5.69 100.70 | 3647 9245 56.00
LELAH 02 Ya 13744 39.80 44.67 11834 40,51 107.00 T140
LBLAH 03 I 152.00 46.02 48.94 136.58 42.95 13902 100.20
LBLAH 04 1% 180.00 50,11 63.04 163.00 5431 14120 162.80

LBLAH 05 1% 20800 | 65.62 72.28 | 182.00 | 62.60 £70.00 197.20

LBLAH 06 z 25200 | T9.92 87.84 | 240,00 | 59.81 200,00 33640
LELAH 07 2% 30450 | 9750 98.20 | 27510 | 7%.60 | 23250 615.00
LBLAH 08 3 39650 | 11750 | 11880 | 31410 S1.00 | 24000 648.20
LBLAH 0% 3% 390.10 | 12850 | 128.60 | 36510 101.10 | Z94.10 141.00
LBLAH 10 4 485.00 | 150.20 | 16250 | 383.00 | 10812 | 30020 1350.00

GT No 1078/2548 m

T
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shafl not be used for advertisement and shall n

laboratory,




RESEARCH. AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION
256 Nakhenchalstt Road Thanon kakhonchalsd, Dusit Bangkek 10300
Tel. 0-2242-5402, 0-2242-5408  Fax, 0-2242-5125

TEST REPORT
Subject : L.B. Condulet Cast Iron Liquid - Tight P41
Standard size A
Standard Material : [ Sheet steel B Castiron
Galvanize Finished : [J Etectro galvanized Bl Hot Dip galvanized
) Trade mark : ABSO
Reference Standard 1 NEMA - STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

L .B. CONDULET CAST IRON LIQUID - TIGHT

— o]

o

—
Wall thickness (mm.) Zinc. Coating (micron.)

Catalog No. | Size (imch)
Min.Spec. Inpeced AveSpec. Inpeced

OTLAH 01 % 16 5.50 12.712 100
OTLAH 00 ¥ 1.6 4.40 12.72 80
OTLAH 03 1 1.6 5.73 12.72 70
OTLAH 04 1% 1.6 5.50 12.72 100
OTLAH 05 1% 1.6 6.10 12.72 80
OTLAH 06 2 1.6 7.10 12.72 120
OTLAH 07 1% 1.6 6.50 12.72 90
OTLAH 08 3 L6 8.00 12,72 120
OTLAH 0% 3% 1.6 .10 12.72 120
OTLAH 10 4 1.6 8.20 12.72 120

GT No 10782548 m Page No. 7726

The test result does not concern any electrical £ tsult in this Test Report relates only to the item
tested, and does nat certify the quality of any frodi: itf or trade mark sold n the market. This Test Report

shall not be used for advertisement and shall nd

Nopses
leboratory. g

pean full without the written approved of the testing




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Nakhenehalsn Poad Thanon Nakhanchaisr, Dusit Banghkok 10500
Tel 022425402, 0-2242-5405 Fax 0-2242.5125

TEST REPORT
Subject ¢ L.L. Condulet Cast Iron Liquid - Tight
Standard size =AY o
Standard Material : [ Sheet steel B Cast 1ron
Galvanize Finished : O] Electro gatvanized B2 Hot Dip gatvanized
Trade mark : ABSO
Reference Standard : NEMA — STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

L .L. CONDULET CAST IRON LIQUID - TIGHT

M ——
[ — [ ]
% Graebik
ol
e
L_-I—I- e
Dimensions (mum.) Weight (kg.)
Catalog No. | Size (inch)
A B C D E F Per 100
LLLAH 01 ¥ 11920 3520 3550 100.50 3550 20.60 55.60
LLLAH 02 ¥ 13740 | 41.00 43,45 | 11850 | 4010 105.60 T1.50
LLLAH 03 i 180,20 46.60 47.90 135.90 42.00 128.70 100,00

LLLAH 04 1% 17920 | 6050 6280 | 164.00 | 51.80 | 14310 161.50

LLLAH 05 1% 20650 | 66.65 71.40 18440 | 6025 | 16530 198.20
LLLAH 06 2 25210 | 7980 87.00 | 240.15| 6580 | 195.00 360.00
LLLAH 07 2% 30030 | 9880 9820 | 27520 7950 | 231.50 618.40 N
LLLAH 08 3 381,50 | 11590 | 119.50 | 30000 | 8090 | 23380 648.60
LLLAH 09 3% 388.60 | 12820| 130.40 | 369.00 | 10090 | 29500 | 1420.00
| LLLAH10 4 489,10 | 15160 | 16580 | 38220 | 10790 | 29960 | 1860.00
GT No 107872548 @\ Page No, £26
The test result dees not concern any electrical u_w :

tested, and does not certify the quality of any prodycty E
shall not be used for advertisement and shall not be
laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT

. ; ELECTRICAL EQUIPMENT TESTING DIVISION
v | GEMNERAL EQUIFMENT TESTING SECTION
R 256 Nakhonchaisri Read Thanen Nakhonchaisr, Dusit Bangkok 10300
Tal 0-2242-5402, 0-2242-5405  Fax. 0-2242-5125

TEST REPORT
Subject : L-.L.. Condulet Cast Tron Liguld — Tight TP.41
Standard size EYr-4
Standard Material : [ Sheet steet Cast Iron
Galvanize Finished : [J Etectro galvanized B Hot Dip galvanized
i’l’ﬁde mark : ABSO
Fefemnu Standard : NEMA - STD.NO FBI -1993

Fitting Cast Metal Boxes and Condoit Bodies for Conduit and Cable Assemblies

L .L. CONDULET CAST IRGN LIQUID - TIGHT

o
Wall thickmess (mm.) Zinc. Coating {micron.)
Catalog No. | Size (inch)
Min.Spec. Inpeced Ave.Spec. Inpeced

LLLAH 01 bt 1.6 4.80 12.72 120
LLLAH 02 ¥ 1.6 5.10 12,72 100
LLLAH 03 1 1.6 530 12.72 100
LLLAH 04 1% 1.0 6.00 12.72 120
LLLAH 05 1% 1.6 6.30 12.72 120
LLLAH 06 2 1.6 710 12.72 120
LLLAH 07 2% 1.6 7.00 12.72 120
LLLAH 08 3 L6 6,85 12"?2-_ 120
LLLAH 09 34 1.6 7.10 12.92 130
LLLAH 10 4 1.6 7.40 1292 120

GT No 10722548 el N Page No. /26

The test result does not concern any electrical system is Test Report relates only to the item

tested, and does not certify the quality of any mark sold in the market. This Test Report
shall not be wsed for advertisement and shall not be re ut the written approved of the testing

laboratory.




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Nekhonchalsr Resd Thanon Nakhenshaisr, Dusit Banghok 10304

Tel 0-2242-5402, 0-2242-5405  Fro, (-2242-5125

TEST REPORT
 Subject : L.R. Condulet Cast Iron Liquid - Tight
Standard size DY - an
Standard Material + [T Sheet steet B Cast tron
Galvanize Finished : Ol Etectro gatvanized B Hot Dip galvanized
Trade mark : ABSO
Reference Standard : NEMA - STDL.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

L .R. CONDULET CAST IRON LIQUID - TIGHT

Catalog No. | Size (inch) Dimensions (mm) Weight (ke
A B c D E F Per 100
LRLAH 01 ¥ 11850 | 3510 | 3540 | 9880 | 3510 | 9050 | 550
LRLAH 02 % 13680 | 4140 | 4250 | 11800 40.00 | 10440| 7080
LRLAFH 03 1 15020 | 4650 | 47.70 | 13550 | 4190 | 12680 |  99.50
LRLAH 04 1% | 17850 | 6040 | 6230 | 16320 53.40 | 14220| 16020
LRLAH 05 1% | 20510| 6550 | 7170 | 18440 | 5990 | 16450 | 18230
LRLAH 06 2 25220 | 7950 | 8650 | 24025 | 6540 | 19520 | 35040
LRLAHO7 | 2% | 30090 | 9850 | 9810 | 26550 | 78.60 | 222.00 | 61018
LRLAH 08 3 38020 | 11480 | 11880 | 302.50| 8870 | 23880 | 65020
LRLAH 09 3% | 38560 | 12900 | 130.80 | 369.90 | 10095 | 29660 | 141080
LRLAH 10 4 487.70 | 15060 | 156.60 | 38050 | 10850 | 298.10| 1850.80

GT No 10792548

Page Mo, 10726

The test result does not concern any electrical syste is Test Report relates only to the item

tested, and does not certify the qualicy of any produ mark gold in the market. This Test Report
shall not be wsed for advertisement and shall not be ¢ out the written approved of the testing

lahoratory,




RESEARCH AND DEVELOPMENT DEPARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMEMNT TESTING SECTION
286 Makhonchaist Rosd Thanen Naknenchalsr, Dusit Banghok 0300

Tel, (~2247-5402, 0-2242-5405  Faw, 0-2242-5128

TEST REPORT
Subject : L.R. Condulet Cast Iron Liguid — Tight IP4.1
Standard size 1@ W
Standard Material : [ Sheet steat E Cast Iron
Galvanize Finished : [ Electro galvanized Hot Dip gatvanized
Trade mark : ABSO
Reference Standard : NEMA = STD.NO FBI-1993

Fitting Cast Metal Boxes and Conduit Bodies for Canduit and Cable Assemblies

L .R. CONDULET CAST IRON LIQUID - TIGHT

Wall thickness (mm.) Zinc. Coating (micron.)
Catalog No. | Size (inch)
Min.Spec. Inspected Ave.Spec, Inspected

LRLAH 01 a 1.6 4.50 12.72 115
LRLAH 02 i 1.6 5.10 12.72 120
LRLAH 03 1 1.6 5.40 12.72 112
LRLAH M 1% L6 5.80 12.72 90
LRLAH 05 1% 1.6 6.10 12.72 130
LRLAH 06 2 1.6 630 12,72 120
LELAH 07 2% 1.6 6.80 12.72 150
LRLAH 08 3 1.6 7.00 12.72 145
LRLAH 09 3% 1.6 6.90 12.72 180
LRLAH 10 4 1.6 6.95 1272 - 100

GT No 10782548 @\ Page No. 11126

The test result does not concern any clectrical system ne}%m;% .r‘&sull in Yiis Test Report relates only to the item

At

tested, and does nat certify the quality of any produ ']mmdnr’tm  mark sold in the market. This Test Report

shall not be used for advertisement and shall mot be wfthout the written approved of the testing

laharatory.




RESEARCH AND DEVELOPMENT DEPARTHERT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Makhonehalsri Read Thanon Wekhenshaisr, Dusit Banglok 13300
Tel G-2242-5402, 0-2242-5405  Fax, 0-22472-5125

Subject

Standard size
Standard Material
Galvanize Finished
Trade mark

Reference Standard

TEST REPORT
! Conduit Outlet Bodies & Boxes
R
: [ Sheet steet B cast ron
: 1 Etectro galvanized
: ABSO

Hot Dip galvanized

: NEMA - STD.NO FBI -1993
Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

CONDUIT OUTLET BODIES AND BOXES

L

oy
l@
£ ;

CUAR § WAy GUAT & YFAY GUAL 2 TWAY

.- S—
' GUAT 3 WaY GUAX & WAY
Size DHimension {mm.) Weight (kg.) Per 100
Catalog No.
(Inch.) A B C D E AE AC AL AT AX
GUA AH 0L Y 55.55 8820 | 21.00 | 1950 | 845 | 129.00 | 131.00 | 140.40 | 140.00 | 141.00
GUA AH 02 ¥ 51.55 88.20 | 21.00 | 2030 | B45 | 116.00 | 133.60 | 130,00 | 133.00 | 140.00
GUA AH 03 i 50.60 | 10155 | 1%.15 | 25.00 | 8.00 | 160.00 | 170.00 | 170.00 | 194.00 | 205.00
GUA AH 04 1% 66.00 | 11250 | 2550 | 2825 | 8.00 | 270.00 | 290.00 | 320.00 | 32800 | 371.00
GUA AH D5 1% 76.15 | 12450 | 2640 | 32.50 | 8.00 | 262.00 | 280.00 | 309.00 | 330.00 | 360.00
GUA AH 06 z 10215 | 148.85 | 2640 | 4725 | 7.75 | 413.00 | 461.00 | 466.00 | 4530.00 | 620.00
GT Mo 10782548 Paze Mo, 11726

The test resilt does not concern any electrical sys

FAL
tested, and does not certify the quality of any productihaving
shall not be used for advertisement and shall not be rep

lahoratory.

is Test Report relates only to the item
TR
L
TR

ﬁ;&m without the written approved of the testing

mark sold In the market. This Test Report




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION

256 Makhonchasn Road Thenon Nakhonchaien, Dusle Sanghak 10300
Tef, (22425402, 0:2242-5405  Far. 0-2242-5125

Subject

Standard size
Standard Material
Galvanize Finished
"i"r:de mark

Reference Standard

TEST REPORT
: Conduit Qutlet Bodies & Boxes IP.54

(DY -4

+ [J Sheet steel M Cast 1ron

: (1 Electro gatvanized B Hot Dip galvanized
: ABSO

: NEMA - STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

CONDUIT OUTLET BODIES AND BOXES

L—-—a——- =
. -1 Graa
' 0O
b |’ oa _ﬁ
__-’r WILAE T WaAY GUALT 2 WAY CUAL & TAY
§ = oo

| {8} O

| Pl

1 %

: GUAT 3 WaAY GUAK 4 Way
I
Size Wall thickness (mm.} Zine. Coating (micron.)
Catalog No.
(Inch.) Spec Inspect. Ave.Spec. Inspected

GUA AH O 2 1.4 3.08 12.72 150
GUA AH 02 ¥ 1.6 6.00 12.72 125
GUA AH 03 1 1.6 6.50 12.72 170
GUA AH 04 1% 1.6 7.00 12.72 150
GUA AH 05 1% 1.6 7.00 12.72 140
GUA AT 06 z 1.6 7.00 12.72 180

GT No 10782543

Page No. 13724

The test result does not coneern any electrical

N e ,
tested, and does not certify the quality of any bavif _‘_Eb'rjrgg r trade mark sold in the market. This Test Report
il s ot

shall not be used for advertisement and shall no by

labaratory,




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
256 Nakitgrohsisr Roag Thanon Nekhonchaisd, Gusit Bangxok 10300
Tel. 0=2242-5402, (-2242-5405  Fax. 0-2242-5125

TEST REPORT .
Subject : Circular Junction Boxes for Rigid, IMC Condult IP.41
Standard size @
Standard Material : [ sheet steel Cast Iron
Galvanize Finished : O] Electro galvanized ] Hot Dip galvanized
Trade mark 1 ABSO
Reference Standard : NEMA — STDLNO FBI -1993
Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies
Cirenfar Iuncfion Bares far Riedd TMEC Candal
O
]_:h: ] LA E WA D R
- T
(e E
I"\-‘a, l LA WAT SRR WAY
S ks - :
G WY
Skzs Dimensions {mam.) Wall thickness (mm.) Zine, Coating
Catalog Mo.
(inch) A B C ] E F G Spee Inspec. { micran.)
CBEAH 01 w | 4808 | 99300 ITS0) 20.00) 650 | 3500 200 1.6 588 150
CBEAH 02 3 | 4800| 9950 | 1750 2000 650 | 3500 2200 15 601 140
CREAH 03 1 4300 9950 | 1750 0.00| 650 | 3500( 2200 1.6 5407 150
CECAH L w | 4800 9950 1750 2080 650 | 35.00| 2200 14 647 130
CBCAH 02 ¥ 4500 | 9950 | 1750 0.0 650 3sm | M 1.6 687 140
CBCAH 03 1 4300 99.50| 1750 2000| &S0 | 3500 2200 1.6 579 150
CBLAH 0L W | 48.00) 9950 1750 2000 650 | 3500 2200 16 6.70 140
CELAH 2 % | 4800 9950 17.50| 2000 650 | 3500) 2200 16 5581 150
CBLAH 03 1 4500 9950 17.50| 2000 &30 | 3500 2200 1.6 (.31 150
CBTAH 01 v, | 4s.00| e9s0] 17s50| 2000 650 | 3500 Irao Lé &30 142
CETAH 02 % | 45.00| 9950 17.S0| 2000 6s0 [ 3500 2204 L6 680 130
CBTAH 03 1 43.00 | 950 | 1750 2000 650 | 3500 2200 L6 590 is0
CRXAH 01 v | 4800 9950 17.50| 2000 650 | 3500| 2200 L6 .50 140
CEXAH 02 s | 4800 9950 17.50| 2000 650 | 3SA0| 2200 L6 6.40 150
CBXAH 03 1 4300 | 99501 1750) 2000) 650 | 3540|2200 1.6 650 150
GT No 10782548 PageMo. 1426

The test result does not concern any electrical
tested, and does not eertify the quality of any p

shall not be used for advertisement and shalt nol

laboratory.

e v

i1 In this Test Report relates only to the item

] 135
i bfu for trade mark sold in the market. This Test Repart
I full, without the written approved of the testing




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
5@ Maxhonchaisd Roed Thsnon Nekhonchaier, Dusl Sanghok 10300

Tel. 0-2242:8402, 0-2242-5405  Fem. 0-2242-5125

shall mat Be used for advertisement and shall not be

laboratory.

TEST REPORT
Subject : Circular Junction Boxes for Rigid, IMC Conduit
Standard size B R
Standard Material + [ Sheet steel M Cast Iron
Galvanize Finished + [) Btectro galvanized B Hot Dip galvantzed
. Trade mark : ABSO
Reference Standard : NEMA ~ STD.NO FBI -1993
Fitting Cast Metal Boxes and Conduit Bodles for Conduit and Cable Assermnblies
Circular Junction Boxes for Rigid, IMC Conduit
-
i
- P
I- -
Overall Wall thickness (mm.) Gasket thickness Zinc Coating Thickness (micron.)
Dia. {Neoprene)
MinSpec | Inspeced Spec Inspeced Ave.Spec Inspeced
100.20 1.6 6.82 - 2.50 12.72 150
100.19 1.6 6.80 - 2.51 12.72 140
100.20 1.6 6.82 - 2.50 12.72 150
GT No 1078/2548 - mffﬁ\ﬁ Page Mo, 1526
The test result does not concern any electrical @Eﬁ: _;::i a o in this Test Report relates only to the ltem
tested, and does not certify the quality of any produkti Favingsdine brand oy trade mark sold in the market. This Test Report

without the written approved of the testing




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Nekhanchasn Rosd Thanon Naknenchalsr, Dusit Bangkak 10300
Tel, 0-2242-5402. 0-2047-5405  Fenc 0-2242-8175

TEST REFORT
Subject : Circnlar Junction Boxes for Rigid, IMC Conduit
Standard size t @y - g4n
Standard Material : [ Sheet steer B Cast tron
Galvanize Finished : 1 Electro gatvanized ] Hot Dip galvanized
Trade mark : ABSO
Reference Standard + NEMA - STD.NO FBI -1993
Fitting Cast Metal Boxes and Conduit Bodics for Condnit and Cable Assemblies
Circular Junction Boxes for Rigid, IMC Condnit
Owerall Wall thickness (mm.) Gasket thickness Zinc Coating Thickness (micron.)
Dia {Meoprene)
Min.Spec | Inspeced Spec Inspeced AveSpec Inspeced
10020 1.6 6.30 - 2.50 12.72 140
10419 1.6 6.80 - 2.50 12.72 155
100.20 1.6 6.80 - 2.50 12.72 150
T
GT No 1078/2548 Y s Page No. 1626
The test result dees not concern any electrical mml 2 5 . this Test Report relates only to the item

tested, and does not certify the quality of any produ
shall not be used for advertisement and shall not be re

laboratory.

pt n Al without the written approved of the testing

ELpgTime




RESEARCH AND DEVELOPMENT DESARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIFMENT TESTING SECTION
25 heakhonchaish Ruad Thameh Nakharchaisd, Dusit Banghkok 10320

Tol 0-2242-5402, 0-2242.5405  Fax. (-2242-5125

Subject
Standard size

Standard Material

Galvanize Finished

Trade mark

R_ﬂ'erzn:e Standard

TEST REPORT

T FS/FDD BOXES 2" x 4" ONE GAMNG

@A

: O Sheet steel

: [ Electro galvanized B Hot Dip galvanized

1 ABSO

B cast ron

: NEMA — STDLNO FBL -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

FS/FD BOXES 17 x 4" ONE GANG
e R
TR noome s me
st e, R
- | s
i
Size Dimensions {(mm.) Wall thickness Zine, Coating (micron.)
Catalog No.
(inch.) A B C MinSpec | Inspeced Ave.Spec Inspeced
FS1aHO b 121.74 | 7271 | 51.80 1.6 4.55 1272 120
FS1AHOG2 % 12162 | 7185 | 5130 1.6 4.41 1272 120
FS1AH O3 1 121.16 | 72,55 | 51.39 1.6 417 12.72 120
FSC 1 AH 01 Ya 12180 | 7275 | 5185 1.6 4.60 12.72 120
FSC 1 AH 02 Y 12160 | 7195 | 5140 1.6 4.50 12.72 120
FSC 1 AH 03 1 121.20 | 7260 | 5140 1.6 4.20 12.72 120
FS5 1 AH Ot i 121.85 | 7145 | 51.05 L6 4.00 12.72 120
FSS 1 AH 02 Ya 12190 | T71.50 | SLOD 1.6 4.10 12.72 120
FSCC1AHM ¥ 12066 | 72.06 | 5120 L& 381 12.72 120
FSCC 1 AH 02 a 12065 | 72.10 | 51.05 1.6 380 12,72 120
GT Mo 10782548 Page No. 17726

The test result does not concern any electrical syst
tested, and does not certily the quality of any p

shall not be used for advertisement and shall not be

labaratory.

in this Test Report relates onky to the item

de mark sold in the market. This Test Report




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Makhanchsizn Read Thanon Nakfronchaian, Dusi Bangkok 10300
Tal, 0-2242-5402, 0-7242-5408  Fax (.2242-5128

Subject
Standard size

Standard Material
Galvanize Finished

Trade mark

Reference Standard

TEST REPORT
: FS/FD BOXES 2" x 4" ONE GANG
(DT -gn '
: [ Sheet stee| B cast tron

: O Electro galvanized M Hot Dip galvanized
t ABRO
: NEMA ~ STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblics

FS/FD BOXES 2" 1 4” ONE GANG (SPECIAL)

B c
Y FS FsC PSS FSCC
I ] F
bl Bd R
A j | 3 ]
] i L Hm |
LA
Stze Dimensions {mm.) Wall thickness Zine. Coating {micron.)
Catalog No.
{inch.) A B c MinSpec | Inspeced Ave.Spec Inspeced
FE31AHOQIS e 12230 72.51 52.92 1.6 5.00 12.72 130
FS1AH 028 % 12236 | 7095 | 50.65 16 4.94 12,72 120
FS1AHO3S 1 12235 7250 | 51.60 1.6 495 12.72 120
FSC1AHOI S L 121,89 7143 | 5242 16 4.66 12.72 120
FSC1AHOZS Ya 121.79 73,40 | 5240 1.6 4.80 12.72 120
FSC1AHO3S 1 121.80 | 7245 | 5241 16 4,80 12.72 120
FES1AHO1 S 14 . 120.11 71.52 | 52.48 L6 490 12.72 100
FES1AHO2S Y 120.10 7150 | 52.50 1.6 5.04 12,72 100
FSCC1AHOQI S W 12221 7385 | 5423 1.6 5.65 12.72 120
FSCC1AHM2S | % | 12167 | 7350 | 5425 1.6 560 12.72 120
GOT No 10782545 ! Page No. 1826

The test result does not concern any electrical Y51
tested, and does not certify the quality ol any p

shall not be used for advertisement and shall not

labaratory.




RESEARCH AND DEVELOPMENT DE PARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION

256 Makbonchalst Road Tranon Makfonchaiad, Dusit Bangkok 103040

Tal. 0-2242-5402, (-2242-5405

Fax. 0-2242-5125

Subject
Standard size

Standard Material
Galvanize Finished

Trade mark

P:zrcrence Standard

TEST REPORT

: FS/FD BOXES 2" x 4" TWO GANG IP.41
=R -

: ABSO

: [ Sheet steel

E Cast Iron

: NEMA - STD.NO FBI -1993

[ Electro galvanized M 1ot Dip galvanized

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblias

F3/FD BOXES 2" x 47 TWO GANG
— A — :’_cﬂl ._ FSC FSf: FsSD
e Roan
.d T 1B
Size Dimensions (mm.) Wall thickness Zine. Coating (micron.)
Catalog Mo.
{inch.) A B cC Min.Spec | Inspeced Ave.Spec Inspeced
FS1AH OIS b 11785 | 12328 | 51.20 1.6 515 1272 100
FSTAH 025 ¥ 11790 | 12330 | 5120 L. 5.10 1272 120
FS1AHO3S 1 117.96 | 12325 | 5125 1.6 5.10 1272 120
FSC1AHOI S b1 11685 | 120,10 | 50.04 1.6 429 12.72 120
FSCl1AHO2% Y 11937 | 12085 | 5120 1.6 437 1272 100
FSC1AHO3S 1 11940 | 120,90 | 5130 1.6 4.40 1272 ]
FSS1AHOIS 1 118,10 | 11967 | 5072 1.6 430 12.712 120
FES1AHO2S ¥ 12149 | 11866 | 51.%0 1.6 G.71 12.72 120
FSCC1AHOL S Y2 121.50 | 11865 ] 5180 1.6 G.75 12.72 130
FSCC 1 AHO2S ¥ 12145 | 11870 | 5185 1.6 6.80 12.72 120
GT Mo 1078/2548 Page Mo. 1926

The test result does not eoncern any electrical syst
tested, and doos not certify the quality of any prod .
thall not be used For advertisement and shall not

laboratary,




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
€55 Makhanchaisr Aoed Thanan Nakhencheiss, Dusit Eangkok 10300
Tel. 0-2242.5402, 0-2242-5405  Fax 0-22£2-5135

TEST REFORT
Subject DEVICEBOXES3-%4"x3-14*
Standard size , A T
Standard Material + [ Sheet steel B Cast 1ron
Galvanize Finished [ Electro galvanized M Hot Dip galvanized
Trade mark : ABSO

Reference Standard :NEMA = STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblics

DEVICE BOXES3-%"x3-u"

b ic 158 15CC
r -
= | S—
Catalog Size Dimensions (mum.) Wall thickness Zine. Coating {micron.)
Mo, (inch.) A B C D E MinSpet | Inspeced Ave. Spee | Inspeced

DBAHI § 01 “oo| 8695 | BEM4 | 12061 | s | 1104 16 445 12.72 120
DBAH! § 02 “ | 8700 | 87.00 | 12050 | s300 | 133.00 16 4.45 1.n 120
DBAHI C 0Ol e 87.00 £6.50 120,60 53.10 108.83 1.5 4,40 12.72 120
DBAHI C 02 w | 8700 | 8680 | 12050 | sa10 | 11040 16 430 12.712 120
DBAHI 5501 % | eni0 | 8690 | 12055 | saaz | 1020 16 420 12.72 100
DBAHISSO2 | % | 2700 | 87.00 | 12050 | 5315 | 110.40 L6 4.40 12.72 100
DRAHI CC 01 i B7.20 B7.00 12700680 53.10 110.50 L& 420 12.72 120
DBAHICCO2 | % | 8699 | 8690 | 12060 | 301 | 111.00 16 430 1272 120

GT Mo 1078/2548 Page Mo. 2026

The test result does not concern any electrical syyte
tested, and does not eertify the quality of any p
shall not be used for advertisement and shall not
labaratory.




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Makhonshaisr Rosd Thanon Hakhenchaisn, [usit Bengkak 10300
Tel. 0-2242-5402, 0-2242-5405  Fax, 0-2242-5125

TEST REFORT
Subject :DEVICEBOXES3-'%"x3—% " P41
Standard size R
Standard Material O Sheet steel Cast Iron
Galvanize Finished : O Btectro galvanized [ Hot Dip galvanized
‘lTradc mark : ABSO
I_{eference Standard : NEMA — STD.NOQ FBI -1993

Firting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

DEVICE BOXES3-%"x3-%"

- 711

o
J J E
c k Tl B I
Ll e 1 | :
i 1
L . T [4]
.I S ol 3 -.—I
Catalog Size Dimensions (mm,} Wall thickness Zine. Coating {micron.)
Mo, {imch) A B c D E MinSpec | Inspeced | Awe.Spec | Inspeced
DBAHZ S0 | 11832 T7.01 110,47 51.55 10141 1.6 4,45 1272 120
DBAH2ZS 02 Y 119.35 76,93 10998 5105 20.10 l.& 4,03 127 120

GT No 10782548 / /m\:‘%\ Page No. 21126

i ;ﬁrﬁ mrjult n this Test Report relates only to the item
s e mark sold in the market. This Test Report

The test result does not concern any clectrical syst
tested, and does not certify the quality of any prod :_:E
shall not e used for advertisement and shali not be kg (withiout the wriiten approved of the testing

laboratory,




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICH.L EQUfPMENT TESTING DiUlSiON

GENEFU\L EQUIPMENT TESTING SECTIDN )
55 "rumor-‘?'alz. Rﬂacrna.w NM.,'."ha.s.r‘ Dusr “aﬁgﬂock 15383

TEST REPORT
Subject : 3 Piece Coupling for RSC. Conduit
'-Standa:ﬂ slza HES A
Standard Material : [ Sheetsteel - M cast iron
. Galvanize Finished + L] Blectro galvenized I Hot Dip galvanized
Trade mark 1 ABSO
Reference Standard : NEMA — STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

3 Piece Coupling for RSC, Conduit

Catalog Size Dimensions (mm.) Weight (kg.) Wall thickness | Zinc. Coating (micron.)
No. | (Gmen) A | B | ¢ Per100 | Spec | Inspecsd| AveSpec| lnspeced
ECPAH 01 % 313| 3923 3350 17.60 16 3,70 12.72 110
ECPAH 02 A 37.40] 47941 4432 3320 1.6 382 12.72 120
ECPAH 03 1 4420 5464 | 4724 37.80 1.6 3.92 12.72 o0
ECPAHO4 | 1% | 5594 s532| 5726| 4960 | 16 | 452 | 1272 120
ECPAHOS | 1% | 6425 57.61| 63.06]  57.00 16 | 519 | 127 110
ECPAHOS | 2 | 7832| s9.00| 8000| ss20 16 | ss0 | 127 70
ECFAH 07 2% 103.200 61.20 95.80 115.10 16 6.88 1272 120
ECPAHO8 | 3 | 11073| 8130 8096| 20920 16 | 711 | 127 120
ECPAH 09 3 | 12907 97.80 128.18 334.00 1.5 .00 1272 . 150
ECPAH 10 4 143.61F 9940 | 138.65 363.20 1.6 8.70 12.72 120

OT Mo 1078/2548 - Page No. 22/26

The test result doss not concern any clectrical

tested, and does not eertify the quality of any p iz brw'\g trade mark sold in the market. This Test Repart
shall not be used for advertisement and shall not .

laboratory,




RESEARCH AND DEVELOPMENT DECARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Makhonehaisti Foad Thanon Makhenchaish, Duslt Bangkak 10300
Tel, 0-2242-5402. 0-2242-5405  Fax (-2242-5125

TEST REPORT

Subject " : Hubs Raintight for Rigid , IMC. Conduit.
Standard size 5 R

Standard Material + [ Sheet steel B Cast Iron
Galvanize Finished : [ Electro galvanized B Hot Dip galvanized
Trade mark : ABSO

Re.ference Standard : NEMA - STD. MO FBI -1943

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblics

Hubs Raintight for Rigid , IMC. Condnit.

[gf RN
| AN

Catalog Size Dleweshons Do) Weight (kg)
Meo. (inch) A B C D E £ Per 100
Max. | Min
HR AH 01 ¥ 3650 27500 2255 10.25| 3550 14.40| 1435 1025
HE AH 02 Ya 4250 | 32800 2220 10.85| 36.50) 19.10( 19.00 14.65
HR AH 03 l 40.65 | 4647 27.83| 12.14| 40.25( 3239| 32.30 23.00
HE AH 04 1% G274 | 42.49) 2395 1488| 51.32) 4121( 4109 37.20
HR AH 05 1z 69.25 | 43.08) 2562 | 14.14) 5548 | 4659| 44.53 39.00
HR AH 06 2 8138} 5078 31.35| 1680 | 69.59| 5895 59.02 64.60
HR AH 07 2l 9520 | 56.80| 33.25| 20.75| 8225 60.00| 59.50 £8.50
HR AH 08 k) 11000 6220 3910} 2090 | 9990 74.00| 73.80 115.10
HE AH 0% 3 A 136,858 68.24 | 4047 | 2280} 110.93| 59.60( %920 157.00
HR AH 10 & 137.19%| 6646 4256 22720 125.18] 10036 10030 269.20

GT No [078/2548

Page Mo. 23026

The test result does not coneern any electrical syst esylt in this Test Report relates only to the item

tested, and does not certify the quality of any prod de mark sold in the market. This Test Report

laboratory.




RESEARCH AND DEVELOPMENT DEPARTRIENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Nakhonchaisti Rosd Thanen Nakhonchaisr. Dusit Bangkok 10300
Tel 0-2242-5402, 0-224 25405  Fepe 0-F242-5135

TEST REFORT
Subject : Hubs Raintight for Rigid , IMC. Conduit. IP.54
Standard size g
Standard Material : [ Sheet steel BT Cast Iron
Galvanize Finished : [ Etectro gatvanized I Hot Dip galvanized
Trade mark + ABSO
Reference Standard + NEMA - STD.NO FBI -19593
Fitting Cast Metal Boxes and Conduit Badies for Conduit and Cable Assemblies
Hubs Rainﬁ;ghtrfnr Rigid , IMC, Conduit.
el
Size Wall thickness (mm) Zine, Coating (micron)
Catalog No.
(inch) Min.Spes Inspected AveSpec Inspected
HR AH 01 W 1.6 .50 1272 120
HR AH Q2 ¥ 1.6 4.60 1272 100
HE AH O3 1 1.6 4.20 12,72 80
HR AH 04 1% 1.6 476 1272 120
HE AH 05 1% 1.6 4.56 12.72 120
HE AH 06 2 1.6 5582 1?..??.. 140
HE AHO7 24 1.6 6.20 12.72 93
HE.AHO8 3 1.6 6.16 12,72 120
HR AH 09 R 1.6 T7.80 12.792 130
HR AH 10 4 1.6 6.98 12.72 140
GT Mo 10782548 — Page No, 2426
The test result dees not concern any clect ; . _r’aq{ result in this Test Report velates only to the item

tested, and does not certify the quality of

shall not be used for advertisemnent and sh IE& !
<

laboratery.

At AL
Ay

Iaﬂ“flﬁgarlg and or trade mark sold in the market. This Test Report
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RESEARCH AND DEVELOPWMENT DEPARTHENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GEMERAL EQUIPMENT TESTING SECTION

256 Makhenchaisd Road Thangn Hakhenchalsr, Dusit Banghak 10300

Tel, [-2242-5403, (+2247-5405  Foe 0-2042-5125

Subject
Standard size

Standard Material

TEST REPORT
: Chase Nipple
D4
: [ Sheet stecl Cast Tron

Galvanize Finished + [ Electro galvanized B Hot Dip galvanized

‘i‘nde mark t ABSO

Reference Standard : NEMA - STD.NO FBI -1953

Fitting Cast Metal Boxes and Conduit Bedies for Conduit and Cable Assemblies
Chase Ninnla
\/
] )
Catalo . Dimensions {mm.}) | Weight (kg.) | Wall thickness (mm.) Zinc. Coating ( micron.)
g No. Size A B C | Per100 MinSpec | Inspected |  Ave.Spec Inspected

CAH Ol Y| 2171 1584 31.18 325 1.6 11.74 12.72 100
CAH 02 Wo| 21.98) 1441 3377 4,80 1.6 2.20 12.72 120
CAH 03 1 2588 1635 37.20 540 1.6 319 12.72 120
CAHO4| 1| 23.89| 1637 44.77 10.20 1.6 4.80 12,72 120
CAHO5| 1'% | 2705 18.19] 56.75 15.40 1.6 4.55 12.72 95
CAH 06 2 38.55) 28.67] 6460 25.40 1.6 5.04 12.72 120

'_CAH 07| 2% | 33.14| 23.89| 79.15 37.80 1.6 7.50 12.72 100
CAHOS| 2| 4424 33.27) 104.75 67.60 1.6 G6.80 12.72 120
CAH 09 3 4761 38391 11534 T7.00 1.6 7.01 12.72 a0
CAH 10 4 5568 46.60| 12959 100,00 L& 6.59 1272 120

GT No 10782548 Page Mo. 2574

The test result does not concern any electrical s
tested, and does not certify the quality of any

shiall not be used for advertisement and shall not

laboratory,

A

G,

ST

ult in this Test Report relates only to the {tem
d or trade mark sold in the market. This Test Report

ftp?m"f&l:ﬁe‘fﬁ 14 in fuli,without the written appraved of the testing




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
_255 Hekhonchaisd Road Thanen Nakhoncheisn, Dusit Bangkok 10300

Tel. (n2242-5402, 0-2242-5405  Few. 0-2242-5125

TEST REPORT
Subject  Threaded Clouse-up Plugs '
Standard size RS
Standard Material : [T Sheet steel M Cast Iron
Galvanize Finished : [ Blectro galvanized 7 Hot Dip galvanized
Trade mark : ABSO

Reference Standard : NEMA —- STD.NO FBI -1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

Threaded Clouse-up Plugs

! !-—r---c_j
e

Dimensions (mm.) Weight (kg.) Zine. Coating( micron.)
Catalog No.|  Size
A B C Per 100 Ave. Spec Inspested
TCPH 01 Y 20.58 15.11 3068 60.00 12,52 80
TCPH 02 Ya 21.m 15.94 3330 £6.00 12,72 a0
TCPH 03 1 21.81 15.88 44,65 208.00 12.72 120

Test / Supervised By Ji\-/

(Mr.Somkid Srimek)
Electrical Equipment Tester Technic 7

Date e 2 B O 2003

The test result does not coneern any electrical

GT Mo 10782548 m Page Mo, 26/26
o

l%dt in this Test Report relates only to the item
tested, and does not certily the quality of any |\!Zar trade mark sold in the marlet. This Test Report
L

shall not be used for ndvertisement and shafl Il without the written appraved of the testing

laboratory.




RESEARCH AND DEVELOPUENT DEPARTRIENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Waknenchelsr Road Thanes Makkanshaise, Dusit Bangrok 10300
Tal. (-2242-5402, 0-2242-5405  Fax 0-2242-5725

TEST REPORT GT. NO. 1080 /2548
Sheet Steel Outlet Boxes, Device Boxes, Covers
And Box Supports. Hot dip galvanized.

Rung Jaras Sang Electric Ltd. Part.

&

Certified By.... ey
(MrSomchai Mos asinkul)
Director of Electrical g mant Testing Divison

Rescarch and Developmient Department

GT Mo EQEQ/2548 Page Mo, 146

The test result does not concern any electrical system energlzation. The result in this Test Report relates only to the item tested, and does
not certify the quality of any products having same brand or trade mark sold in the market. This Test Report shall not be ueed for

advertisement and shali not be reproduced exeept in full,withoot the written approved of the testing laboratory.




TR T

RESEARCH AND DEVELOPRENT DEPARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Wekhoashelsr Boed Thenan Nakhonchais, Dusit Bangkalk 10300
Tel 0-2243-5402, 0-2243-5405  Fax, 0-2342-5125

Customer

Referred to

 Test Specimen

Manufacturer

Supplier

TEST REPORT

: Rung Jaras Sang Electric Ltd.,Part.

63 Jaras Muang Rd., Patumwan Bangkok Thailand 10330
. RIS — MEA 002/2548 n43ufl 22 wquntay 2548

(TSR 1080/48 fe il 2 Fannn 2548)
: Sheet Steel Outlet Boxes, Device Boxes, Covers

And Box Supports. Hot dip galvanized.
: Rung Jaras Sang Electric Lid.,Part.
: Bung Jaras Sang Electric Ltd.,Part.

Characterization and Condition

Sample Quantity
Date of receipt
Date of test

: The samples were visuzlly inspected and found in good condition before test.
: 4 Sample

L August 02, 2005

: August 12, 2005

Reference Standard : NEMA.OSI1-ENGL-1996

Clause of test

Test Result

Checked By ...... 555

Date ......

GT No 108002548

1. Dimension Checked
2. Galvanized Test

. As shown in the next page

Veriﬁedﬂ@...

(Mr.Satapand Onchantr) (Mr. Chziratana Suppavates)
Electrieal Engineer Chief of General Equipment Testing Section
- 110 F !

Lo BNOV 208 Date ...~ B.HOV. 2005

Page Mo, 26

The test result does not o

mot certily the quality of

advertisement and shall not be reproduced except in full,

oncern any electrical system :

any products having same bras




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION
256 Makhonchalssi Roed Thanan Nakhenchaier, Cuwsh Bangkeok 10300
Tel, 0-2242-5402, 0-2242-5405  Fax. 0-2242-5125

_ TEST REPORT

Subject :Handy Box 2 %" x 4" ¥ 2 1/8"IP41

Standard size :Gar 17

Standard Material : B Sheet steel O cast iron
Galvanize Finished : [J Electro galvanized B Hot Dip galvanized
'i‘rade mark : ABSO

Reference Standard : NEMA.OSI-ENGL-19%6

Sheet Steel Qutlet Boxes, Device Boxes, Covers And Box Supports. Hot dip galvanized.

HANDY BOXES

Catalog No. KO Depth Dimensions (mm) Wall thickness | Zine. Coating(micron)

(inch) A B C Spec | Inspect | AveSpec | Inspected
HSWAHO0201 1/2x3/4x1/2 1.51 10021 | 6510 | 4005 1.588 1.61 12.72 80
HDWAH010201 1/2x3/4x1/2 1.93 101.03 | 6511 5200 | 1.588 1.59 12.72 70
HDWAHO0202 3/4x3/4 1.98 100,82 | 65.14 | 51.87 1.588 1.65 12.72 100
HDWAHOD203 34x1 1.98 10127 | 6500 | 5239 1.588 1.74 12.72 110
HDWAH NOT PUNCH 1.98 10120 | 65.00 | 5285 1.588 1.69 12,72 100
HD‘WEHI]IMPI _EdP{_'.IENSEﬂN 1.98 101.09 | 6502 | 5295 1.588 1.61 12.72 G0

Page Mo. 3/5

GT No L0B0/2548 / b

Y

The test result does not concern any electrical Q:m 5 tuilt in this Test Report relates only to the item tested, and does

advertitement and shall not be reproduced except ;}T@tﬁ:‘ﬂl! tten approved of the testing laboratory.

nat certify the quality of any products having sa id in the market. This Test Report shall not be used for




RESEARCH AND DEVELOPUENT DERPARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMNERAL EQUIPMENT TESTING SECTION
256 Meknonchaisi Foad Thanon Makhonohsisn, Duslt Bangkek 10300
Tel. 0-2245-5402, [-2243-5408  Fax 0-2242-5125

Subject

Standard size
Standard Material
Galvanize Finished

Trade mark

TEST REPORT
: Octagon Box.
Dy
: B/ Sheet steel [ Cast 1ron
. Electro galvanized E Hot Dip galvanized

: ABSO

Reference Standard : NEMA = 5TD. No. FB1 - 1993
Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies
OCTAGON BOXES
T "7—.
L
LB
Catalog No. | Depth Size Dimenslon (mm)] Welght (kg) Wall thickness Zine, Coating(micron.)
(inch) {(inch) A Per 100 Spec Inspect. | AveSpec | Inspected

OGSAHOIO2} 1172 1/2x3/4 36.12 18.40 1.588 1.60 12.72 0
OGDAHOI0Z] 2178 1/2x3/4 5454 24.50 1.588 1.66 12.72 100
OGDAHO202] 21/8 3/4x3/4 53.26 2540 1.588 1.68 12.712 40
OGDAHOI03] 2 1/8 34x1 53.25 5.00 1.588 1.60 172 &0
GT Ne 1 080/2548 Page Mo, 4/6

The test result does not concern any electrical s

not certily the guality of any products having sa




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
258 Makkonchsisn Resd Thenon Mekhonchalsd, Dusi Bangxok 10300
Tel, 0-2242-5402, 0-2242-5405  Fax, 0-2242-5128

TEST REPORT
Subject :.Sqinzre Box 4" x4" x 2 1197 IP.41
Standard size Dy g
Standard Material : B Sheet steel [ cast 1ron
Galvanize Finished : C1 Etectro galvanized I Hot Dip galvantzed
dee mark : ABSO
R_aference Standard - : NEMA - STD, No. FB1 - 1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies
Square Box 4" x 47 x 2 1/8"

b A

Catalog No, Slze Dimension {mm) KO ‘Wall thickness {mm.) | Zine. Coating(micron)
{inch) A B (inch) Spec Inspect.
§215H010201 1172 4.00 112 1/2x3/4x1/2 1.588 1.60 1.72 100
S2DHO010201 2178 4.00 218 12x3/4%172 1.588 1.60 12.72 80
51DH0202 21/8 4.00 21/ 3dx3q 1.588 1.62 12.72 100
S2DHO0203 21/8 4.00 U8 3/4x1 1.588 1.61 12.72 BO
SIDH0303 21/8 4.00 21/8 1x1 1.588 1.66 12.72 100
51DH010101 21/8 4.00 21/8 1/2x12x1/2 1.588 L.60 12.72 90
S25HN 1172 4.00 1122 | NOT PUNCH 1.588 173 12.72 110
52DHN Z1/8 4.00 118 NOT PUNCH 1.588 1.70 12,72 110
S285EHN 112 4.00 1172 EXTENSION 1.588 1.70 12.72 100
r_SIDEHN 218 4,00 118 EXTENSION 1.588 1.72 12,72 100

GT Mo 1080/2548 Page Mo. 5/

The test result does not concern any electrical sys nergiza i r ﬁ:f in this Test Report relates only to the item tested, and does
S e
not certify the quality of eny products having sam in the market. This Test Report shall not be used far

advertisement and shall not be reproduced except in h approved of the testing laboratory.




RESEARCH AND DEVELOPMENT DEFPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Makhenchalsd Reed Thants Makheachalsd, Dushl Bangsalk 10300
Tel, 0-2242-5402, 0-2242-5405  Fex 0-2242-5125

TEST REPORT
Subject : Square Box 4" x 47 x 2 1/8" IP.41
Standard size 1% AT
Standard Material : ] Sheet steer [ Cast tren
Galvanize Finished : O] Electro gatvanized B Hot Dip galvanized
T;-ade mark : ABSO
Reference Standard : NEMA ~ 8TD. No. FB1 - 1993

Fitting Cast Metal Boxes and Conduit Bodies for Conduit and Cable Assemblies

Square Box 4™ x 47 x 2 1/8"

Lo ram

anm

Catalog No. Size Dimension (mm) KO Wall thickness (mm.} | Zine, Coating{micron)
(inch) A B (inch) Spec Inspect.
S2SH010201 112 400 | 112 | 1253412 1.588 1.65 12.72 100
S2DH010201 2158 400 | 218 | 12x3Mxin 1.588 1.70 12.72 100
S2DH0202 218 400 | 218 3/4x314 1.588 1.71 12.72 100
S2DH0203 Z1/8 4.00 11/8 3/4x1 1.588 1.68 12.72 100
S$2DH0303 218 400 | 218 1x1 1.588 1.68 12.72 100

; -
Test/ Supervised By &2 e reeess et

(Mr.Somkid Srimek)

Electrical Equipment Tester Technic 7

D BNOY 205

GT No [DB02 5438 Page Mo. 676

The test result does not concern any clectrical sy b T Fe‘s‘ﬁ in this Test Report relates anly to the item tested, and does

not certify the quality of any products having




RESEARCH AND DEVELOPMENT DEPARTIGENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEHERAL EQUIPMENT TESTING SECTION
#38 MWakhanchslsd Road Thanon Wekhenchaisi, Dusil Benghod 10203

Tal, 022425405, (-2242-5406  Fepe, 0-2242-5725 -

TEST REPORT GT.NO. 1142/2548
Sheet steel Out let Boxes, Device boxes, Covers.
And Box Supports, Electro galvanized.

Rung Jaras Sang Electric Ltd.Part.

Certified By..f)
(Mr.Somchai

r Awasinkul)
Birector of Electrical D ot Testing Divison
foseroch and Ty =looaes Department
GT No 1142/2548 Page Mo_ 125

The test result does not coneern any electrical system energization. The result in this Test Report relates only to the item tested, and does not
certify the quality of any products having same brand or trade mark sold in the market. This Test Report shall not be used for advertisement
and shall not be reproduced except in fuflwithout the written spproved of the festing labaratory.




RESEARCH AND DEVELOPUMENT DEPARTHENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
230 Neltwnchelss Reed Thenea Nakhonchatin, Dus® Banghol 10300
Tal. 0-2242-5408, 0-2242:5408 Fax, 0-2242-8125

TEST REPORT
Customer : Rung Jaras Sang Electric Ltd. Part.
63 Jaras Muang Rd., Patumwan Bangkok Thailand 10330
Referred to : RIS~ MEA 009/2548 na¥ufi 22 nauain 2548

(TSR 1142/48 aauft 2 farmu 2548)

Referred to ¢ RIS-MEA 0092548
(TSR 1142/48 aefufl 2 Rannw 2548)
Test Specimen : gunseltlsznoufooviomeTnfieila Sheet Stecl
Sheet steel Out let Boxes, Device boxes, Covers.
And Box Supports, Electro galvanized.
Manufacturer : Rung Jaras Sang Electric Ltd Part.
Supplier : Rung Jaras Sang Electric Ltd.,Part.
Characterization and Condition
: The samples were visually inspected end found in good condition before test.
Sample Quantity : 23 Sample
Date of recelpt : June 02, 2005
Date of test : August 12, 2005
Reference Standard : MANUFACTURE'S SPEC
Clause of test 1. Dimension Checked
2. Galvanized Test
Test Result : As shown in the next page

Checked By: .......... Y = O
{Mr.Satapans Onchanir) (Mr. Chairatana Suppavatee)
Electrical Engineer Chief of General Equipment Testing Section
Date e B OL 200 b 2 BNOV. 2003

GT Mo 11422545 Page Mo. 225

in this Test Report relates only to the item tested, and does not

certily the quality of any products having same biyitid or 3 bl it the market. This Test Report shatl not be used for advertisement




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
286 Hakhonchaisn Read Toenes Nekhonchelsr, Dusit Banghol 10200
Tel, 0-2247-5405. 0-2242-5405  Fax, 0-2242-5125

TEST REPORT
Subject : Handy Box 2 14" x 4" x 2 1/8" [P.41
Standard size @y
Standard Material : M1 Sheet steel O cast Iron
Galvanize Finished : (1 Electro galvanized ] Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC
Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
HANDY BOXES
L~ [ P—— |
oo o] [HH e
s Do RN s
! 1 | A
KO Depth Dimension {rmm) Wall thickness Zinc. Coating(micron.)
Catalog No.
{inch) (inch) A B C Spec Inspect. | AveSpee | Inspected
HSWAHO10201 | lex%x% | 151 | 10021| 6510 | 4005 1.20 1.61 12.72 80
HDWAHO10201 | %x¥%x% | 195 | 101.03| 6511 | 5290| 1.20 1.589 12.72 70
HDWAH0202 %x¥% 196 | 100.82| 6514 | 51.87] 120 1.650 12.72 100
HDWAH0203 Yax 1 198 | 101.27| 6500 | 5239 1.20 1.74 12.72 110
HDWAH Notpunch | 198 | 10120/ 65.00 | 5285| 120 1.69 12.72 100
| HDWEHI0201 | Extension | 1.98 | 10109 65.02| 5295| 120 1.61 12.72 90
GT Mo | 1422548 Page No. 325




RESEARCH aND DEVELOPWENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Mekhonchasr Foad Thenoo Nekboncheid, Dush Benokok 10300

Tal, 0-2242-5405, 0-2242-5406  Fao, (-2242-8135

TEST REPORT
Subject : Cover for Handy Box 2 %" x4"x2 1/8™
Standard size
Standard Material : 7] Sheet steel O cast iron
Galvanize Finished : OJ Electro galvanized Hot Dip galvanized
Trade mark - ABSO
Reference Standard :t MANUFACTURE'S SPEC
Sheet stea] Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
Cover for Handy Box 2 14" x4" x2 1/87
q A
T, -
i, ' ® : -!
|H
] @
a i
Catalog No, Dimension (mm) Wall thickness {mm.) Zine, Coating{micron)
A B Min.Spec Inspected Ave.Spec Inspected
CHDAH T0.00 105.00 1.20 1.30 12.72 80
GT Mo 114202545 Pape Mo. 4025

The test result does not concern any electrichl sy In this Test Report relates only to the item tested, and does not

certify the quality of any products having samehrs _- -' I in the market. This Test Report shall not be used for advertisement
and shiall not be reproduced excep i full, withothghe s ved of the testing laboratory.
2l




RESEARCH AND DEVELOPMENT DEPARTMERT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Makhanchalsd Read Thenan Hakhoanchaisd, Dusi Bangiek 10700
Tel. 0-2242-5405, 0-2242-5408  Fax 0-2242-5125

TEST REPORT
Subject : Octangon Box TP.41
Standard size R
Standard Material : [ Sheet steet [ cast tron
Galvanize Finished : [ Electro gaivanized Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Baxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

OCTAGON BOXES

2
Depth | Size | Dimension {mm) Weight (kg) Wall thickness Zinc. Coating{micron.)
Catalog No.

(inch) | (inch) A Per 100 Spec Inspect. | Ave.Spec | Inspected
OGSAH 0102 2158 | “x¥% 36.12 18.40 1.20 1.60 1272 70
OGDAHOI02] 218 | H“a¥ 54.54 24.50 1.20 1.66 12.72 100
OGDAH 0202 218 | %x% 53.26 25.40 1.20 1.68 12.72 40
OGDAH 0203 1% xl 53.25 25,00 1.20 60 12.72 &0

GT Mo 11422548

Page No. 525

Lnan thit Test Report relates only to the Hem tested, and does not

The test result doss not concern any electrical 3

eertify the quality of any products having sa
: el

and shall not be reproduced exespt in full, TitTeH d of the testing laboratory.

in the market. This Test Report shall not be used for advertisement




RESEARCH AND DEVELOPRENT DEFARTMEMT

ELECTRICAL EQUIPMENT TESTING DIVISION

GEMNERAL EQUIPMENT TESTING SECTION
256 Makbhonchalad Fosd Thanon Hakfonchelsd, Cush Senglok 10300
Tel, (-2242-5405. 0-2242-5406  Fax. 0-2242-5125

TEST REPORT
Subject tSquare Box 4" x 4" x 2 1/B" IP41
Standard size LSRR
Standard Material - 1 Sheet steel O castron
Galvanize Finished : [J Etectro gatvanized Hot Dip galvanized
Trade mark T ABSO
Reference Standard : MANUFACTURE'S SPEC
Sheet steel Qutlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
Square Box 4" x 4" x 2 1/8"
!-'-I,—'g:=-s.a; —.*.-.:;‘;' -'.-'--—-—rcl:-.—“'-,. I ;
e N f
| O g ’
| i 1
s 13 G 8 |1
= S .
| B : , 1 | i
LT - ¥
L - L 4 ¥
j PR
Size Dimensions (sam) KO Wall thickness Zine. Coating (micron.)
Catalog No.
{inch} A B (inch) Spec Inspected Ave.Spec Inspected
S2SHO10201 112 4.00 1172 | “x¥%x% 1.20 1.60 12.72 100
S2DH010201 218 4.00 21/8 WxHxk 1.20 1.60 12.72 B0
S2DH0202 21/8 4.00 21/R Yax ¥ 1.20 1.62 12.72 100
S2DH0203 21/8 4,00 218 HNxl 1.20 1.61 12.72 80
S2DH0303 218 400 | 218 1x1 .20 1.66 1272 100
52DHOI0101 21/8 400 | 218 | %x%xl 1.20 1.60 12.72 90
S2SHN 112 4.00 1142 | Not punch 1.20 1.73 12.72 110
S2DHN 21/8 400 | 21/ | Notpunch 1.20 1.70 12.72 110
S28EHN 112 4.00 112 Extension 1.20 1.70 12.72 1080
S2SEHN 218 400 | 2 }VW 1.20 1.72 12.72 100
GT No 1142/2548 / A ‘"f;g{%{ Page No. 625

in this Test Report relates only to the item tested, and does not

the market. This Test Report shall not be used for advertisement




RESEARCH AND ODEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
25 Mekhonchalisl Rosd Thanon Nzkhonchaisrl, Dusll Bangok 10300
Tel, 0-2242-5405. 0-2242-5406  Fax. 0-2242-5125

TEST REPORT
Subject : Blank Cover for Octagon
Standard size
Standard Material : B4 Sheet steet [ ast iron
Galvanize Finished : [J Etectro galvanized B Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports, Hot dip galvanized.

Blank Cover for Octagon

)
S

o —

o —
s S
T —

-

P
\\-

—

bl |
1A a |'!- —_ 4
Catalog MNo. Dimension {mm) Weight (Kg) Zing. Coating{micron)
A B C Per 100 Ave Spec Inspected
COGAH 104.00 104.00 1.00 6.00 12.72 95

GT No 1142/254% Page Mo. 7125
The test result does rot concern any ebectrical fy3 in this Test Report relates only to the ftem fested, and does not
certify the quality of any products having same the market. This Test Report shall not be used for advertisement




RESEARCH AND DEVELOPLIENT DEPARTIMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
£¥ Waihonchsler Roed Thenes Neidancheied, Dusht Eonghok 10330
Tel 022425405, 0-2242-5408  Fax. (-2245-5125

TEST REPORT
Subject : Square Box 4 x4" x2 1/8" Extension Rings IP.41
Standard size Dy
Standard Material : E Sheet stes] O Cast Iron
Galvanize Finished : [J Electro galvanized B0 Hot Dip galvanized
Trade mari tABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Qutlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

Square Box 47147z 2 1/8” Extension Rings

. [__ ‘__ru} == @? 5

| f i
| . ]
i La\ " '
i fL el ,' L
T
—- 12 — - -
Size | Dimension (mm) KO Wall thickness Zine. Coating(micron.)
Catalog No.
(inch} A {inch) Spec Inspect. | AveSpec | Inspected
S2ZDEHO0I0201] 2 1/8 53.35 WMxlx 1.20 1.47 12.72 70
S2DEHO0202 21/8 53.35 Mox 1.20 1.45 12.72 BO
S2DEH0203 21/8 53.35 ¥exl 1.20 L.46 12.72 a0
|_ S2DEH0303 | 21/8 53.35 1x1 1.20 147 12.72 70
GT Mo 11422548 Page Mo, 825

The test result does not concern any electrical

certify the quality of 2y prroducts having same i frde ol isf'the market. This Test Report shall not be used for advertisement

and shali not be reproduced sxeept in full,without the wri o of the testing laboratory.




RESEARCH AND DEVELOPMENT DEPARTRENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
259 Nslhancheisi Fess Thanen Helhonchelsn. Dusit Banghok 16300
Tal. 0-2242-5405, 0-2242.5406  Fax 0-2242:5125

TEST REFORT
Subject : Square Box 47 x4™ x2 1/8™ IP.41
Standard size (G
Standard Material : I Sheet steel [ cast Iron
Galvanize Finished - [ Etectro galvanized Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

Square Box 47x47x 2 1/87

Size | Dimension (mm) KO Wall thickness Zinc. Coating{micron.)
Catalogz No.
(inch) A {inch) Spec Inspect. | AveSpec | Inspected
SQZ10HDOS0075050 21/8 53.40 Tex¥xlh 14 1.45 1272 20
50210 HDOTS 21/8 53.40 Yax U 14 1.45 12.72 20
30210 HDOT5100 218 53.40 axl 14 1.46 12.72 70
20210 HDTO0100 2178 531.40 Ix1 1.4 1.47 12,72 90

GT No 1142/2545 Pase Mo, 925

The test result does not coneern any elects . result in this Test Report relates only to the item tested, and does not
sold in the market. This Test Report shall not be used for advertisement

oved of the testing laboratory.

certity the quality of amy products having\gm:
and shall fot be reproduced except in futl,wil




RESEARCH AKND DEVELOPLIZNT DESARTHENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Nakhonchgie Read Thanon Neifienchalen, Dus® Banghol 10350
Tel, 0-2242-5405, 0:2242-5408  Faw. 0-2242-8125

TEST REPORT
Subject : Cover for Square Box 4" x 4™
Standard size RN
Standard Material : B Sheet steel [ Cast 1ron
Galvanize Finished : OJ Blectro galvanized B Hot Dip gatvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports, Hot dip galvanized.

Cover for Square Box 4” x 4”

I 7 o "\ h

A | ol
N T
|
i
' |
' :\“ ‘_._.._.___.{:‘-I.. rrrrr __/‘;i [-"
(- B — —_— - . C
Dimension (mm) Weight (Kg) Wall thickess Zinc, Coating(micron)
Catalog Na.
A B C Per 100 Spec Inspected AveSpec | Inspected
CEQ44A4 108 108 6.30 10.60 1.20 1.43 1272 100

GT Neo 114272548 Page No. V25

The test result docs not concern any elebty

T result in this Test Report relates only to the item tested, and does not
eertify the quality of any products havi hie b ._ il k sold In the market. This Test Report shall not be used for advertisement




RESEARCH AND DEVELOPMENT DEPARTRENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GEMNERAL EQUIPKENT TESTING SECTION
256 Waldonchetor Rosd Thenon Nakhonchalsr, Cuslt Banghok 10300
Tel. 0-2242-5405. 0-2242-5406 Faor 0-7282:5125

TEST REPORT
Subjeet : Raised Cover two Device

Standard size

Standard Materfal - 1 Sheet steet [ cast 1ron
Galvanize Finished : [ Etectro galvanized B Hot Dip galvanized
Trade mark : ABSQ

Reference Standard : MANUFACTURE'S SPEC

Sheet steel Qutlet Boxes, Device Boxes, Covers and Box Supports, Hot dip galvanized.

Raised Cover two Device

B
—

Dimension (mm) Wall thickess (mm)/ T Zine. Coating(micron)
Catalog No.
T Spec Inspected Ave.Spec Inspected
CR2DAH 1.00 1.00 LO0 1272 120
CRZDAH 14 6.35 1.00 1.00 12.72 80
CRZDAH 35 9.50 L.O0 1.00 12.72 60
CRIDAH 12 12.70 1.00 1.00 1272 £0
GT Mo 114272548 /@\ Page No, 11/25
LR e
The test result does not concern any ¢ ‘h ﬁdu.'? result in this Test Report relates only o the item tested, and does not
certify the quality of any products having 'T_,':bﬂ'h-nh n:ﬁri,n:" id in the market. This Test Report shall nat be used for advertisement
and shall pot be reprodused except in Rl ‘ﬂ&m of the testing laboratory.




RESEARCH AND DEVELOPMENT DEPARTMERNT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
255 Nakmenchaledl Rosd Thanen Nakhenchalsd, Dusit Szngkek 10300

Tel, 224 2-5405, 0-2242-5406  Fon 0-2242-51325

TEST REPORT
Subject : Raised CoverSingle Device
Standard size :
Standard Material : 71 Sheet stesl [ cast 1ron
Galvanize Finished : [J Electro galvanized B Hot Dip gatvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC
Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
Raised CoverSingle Device
by T W
T ———
? . ik f( ) N -
[ J L) I |
i | i l i |
| { i
L N S
[~ i n B dine==""ccontil 1 3 S g
i ! ! .
Dimension (mm) Wall thickess (mm)/T Zinc., Coating{micron)
Catalog No.
T Spec Inspected Ave.Spec Inspected
CRIDAH 1.00 1.00 1.00 1272 120
CRIDAH 14 6.35 1.00 1.00 1272 &0
CRIDAH 38 9.50 L.00 100 1272 6l
CRIDAH 12 12.70 1.00 1.00 12.72 80
GT Mo 11422548 Page No, 1225

The test result does not concern any electrical
certify the quality of any products having same




RESEARCH AND DEVELOPRMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
285 Nakhonchalsd Road Thanon Nelthenchaled, Ouedt Banghok 10300
Tel. 0-2242-5405. 0-2242-5408  Fa 0-2242-5125

TEST REFPORT
Subject : Adaptable Boxes and Cover
Standard size :
Standard Materdal - [ sheet steet 0 Cast tron
Galvanize Finished : [ Electro galvanized B Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC
Sheet steel Outlet Boxes, Device Baxes, Covers and Box Supports. Hot dip galvanized.
Adaptable Boxes and Cover
i — e = - —, f
i C ~E [ | \|
| S 1
1 \ 1 ]
_ i |
e G B ‘
- i ]
: |
! £ s
A { : !
P |
i -"'--—_-‘_ra:-:-'_.::'_. _-rl ! oy s
Size | Dimension {rom) KO Wall thickness Zine. Coating{micron.)
Catalog No.
(inch) A {inch) Spec Inspect. | AveSpec | Inspeeted
$55HO10201 21/8 52.40 YaxYax s 120 1.45 1272 g0
S55H0202 21/8 52.40 Yax % 1.20 1.45 12.72 BO
S55H0203 21/8 52.40 Yax 1 1.20 1.40 1272 70
S55H0303 2178 52.40 Ix1 120 1.40 12.72 80
S555A0102 2112 52.40 YexVax ¥ 1.20 1.40 12.72 90
GT Mo 11422548 @ Page Mo, 1325
The test result docs not concern any ehect ;;:' etiation Tjee result in this Test Report relates only to the ftem tested, and dots not

certify the quality of any products having
and thall not be reproduced exeept in full,

i the market. This Test Report shall not be woed for advertisement
d of iive testing laboratory.




RESEARCH AND DEVELOSGLNT DOAARTRMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPKENT TESTING SECTION
250 HWektwnchelsd Road Thenen Nakheachelsr, Dush Bangkod 16300
Tal. 0-2342-8405, u=2282-5406  Fax 0-2243-5125

TEST REFORT
Subject : MK.Square Boxes 37 x 37 [P.41
Standard size Rt
Standard Material : 1 Sheet steel [ cest fron
Galvanize Finished : [ Electro galvanized B Hot Dip galvanized
Trade mark  ABSO
Reference Standard : MANUFACTURE'S SPEC
Sheset steel Qutlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
MEK.Sqnare Boxes 3" x 3"
O
oM
- I
: .
Ly
AN
! R
Size Dimension {mm) Wall thickess (mm) Zine, Coating(micron)
Catalog No. |
(inch) A B c Spec Min, Inspected Ave.Spec Inspected
MKSHA VaEWL T2.50 | 72.50 3775 1.20 145 12.72 it}
GT No 11422548 Fage Na, 1425

The test result docs not coneern any eleg
certify the quality of any products having
and shall not be reproduced except In full,

result in this Test Report relates only to the item tested, and does ot

sobd in the market. This Test Report shall not be used for advertisement




RESEARCH AND DEVELOPRIENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPKMENT TESTING SECTION
256 Mathonchaker Rosd Thenon Makhenchalsr, Dustt Bangksk 10300
Tel. 0-2242-5405, 0-2242-5406  Fax, 0-2242.5125

TEST REPORT
Subject : MK Square Cover
Standard size (@
Standard Materfal : I Sheet steel [J Cast Iron
Galvanize Finished : [ Electro galvanized Hot Dip galvanized
Trade mark  ABRO
Reference Standard : MANUFACTURE'S SFEC

Sheet steel Outlet Boxes, Device Baxes, Covers and Box Supports. Hot dip galvanized.

MEK.Square Cover
7 NN
< o 0
1 i A .J
o — l —p b=
Catalog No. Dimension {mm) Wall thickess {mm) Zine. Coating{micron)
A B C Spec Min. | Inspected | AveSpec [nspected
CMEH 7780 77.90 500 1.0 100 12.72 70
GT Mo 11422548 4 T"}‘f” P Page Mo, 15725 .

The test result does not concern any el g_g The result in this Test Report relates only to the item tested, and does not

eertify the quality of any products hav -

Il'njf sold in the market. This Test Report shall not be used for advertisement
and shall not be reproduced except In b

s
wﬂ;te anl}utﬂsﬁl laboiatory.
a - 8




RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION
GENERAL EQUIPMENT TESTING SECTION
256 Mashonchaisti Road Thanon Hakhonchaierd, Dusht Banghek 10300
Tel, 0-2242-5405. 0-224 25400 Faoe 0-2242.5125

TEST REPORT
Subject : Concuit Pipe Clamp (IMC.,R5C.)
Standard size @
Standard Material : ] Sheet steel [J Cast tron
Galvanize Finished : [ Electro galvanized Hot Dip galvanized
Trade mark : ABSD
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Qutlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

Concuit Pipe Clamp (IMC.,RSC.)

IE .

 30C

= S0n

T
Camtog e Size Dimension (mm) Wall thickess (mm) Zinc. Coating({micron)
(inch) A B C Spec Min. | Inspected Ave.Spec Inspected

PCRAH 01 Y% 5400 | 31.00 | 15.00 120 1.85 1272 120
PCRAHO2 | % | 6000 | 3100 | 1350 | 120 1.85 1272 100
PCRAH 03 i 65.00 | 31.00 | 1450 1.20 1.89 1272 90
PCRAHOM | 1% | 77.50 | 3100 | 22.50 1.20 15 12.72 80
PCRAHOS | 1% | 8050 | 31.00 | 2750 1.20 1.99 1272 75
PCRAH 05 2 9800 3100 | 2750 1.20 1.89 12.72 B0
PCRAH 07 2% 107.00 3100 | 3500 1.20 1.97 12.72 75
PCRAH 08 3 125.00 31.00 | 37.00 1.20 1.98 12.72 25
PCRAH 00 3% 136.50 300 | 5850 1.20 1.80 12.72 70
PCRAH 10 4 15150 | 31.00 | 62.00 1.20 2.06 1272 60
PCRAH 11 5 172,00 31.00 | 54.00 1.20 2.00 12.72 20
PCRAH 12 ] 218350 | 3 1,%.. 1.20 2.00 12,72 8

T TR
(2F,
GT Mo 114272542 Page MNo. 16725

The test result docs not concern any electrical systey &xt)t in this Test Report relates only to the item tested, and does not

e m
o ol

certify the quality of any products having same b i the market. This Test Report shall not be used for advertisement

and shall not be reproduced except in fullwithout the’




RESEARCH AND DEVELOPWENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMNERAL EQUIPMENT TESTING SECTION
256 Wakhonchaier! Read Thenen Makhonchaisr, Dusé Bangkok 10300

Tel. 0-2242-5405, [-2242-5408  Fax, 0-2242.5125

TEST REPORT
Subject , : EMT. Pipe Clamps for Channels.
Standard size Du
Standard Material : B Sheet steel O Cast Iron
Galvanize Finished : [ Electro gatvanized Hot Dip galvanized
Trade mark : ABSD
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

EMT, Pipe Clamps for Channels.

&?@

!
=z

Size Dimension (mm) Wall thickess (mm) Zine, Coating{micron)
Catalog No.

(inch) A B C Spec Min. | Inspected Ave.Spec Inspected
PCEAH 01 ¥ 5418 | 3160 | 1600 1.20 1.80 1272 100
PCEAH (02 Ya 528 3Le0 | 13.00 1.20 1.50 1272 100
PCEAH 03 1 64.45 31.60 16.50 1.20 1.78 1272 120
PCEAH 04 1% 7640 | 31.60 | 2050 1.20 1.57 12.72 120

H_PCEAH 035 1% 80.00 3180 | 22.50 1.20 1.60 12.72 &)

PCEAH 06 2 94.00 | 3160 | 3000 1.20 160 12.72 100

GT Mo 11422548 Page Mo, [7125

The test result does not concern any el result in this Test Report relates anly ta the item tested, and does o

certify the quality of any products having in the market. This Test Report shall not be used for advertisement




RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIFMENT TESTING SECTION
256 Wakhonchaisd Reed Thanen Nakhonchalsd, Dustt Bangiok 10300
Tel, 0-2242-5405, 0-2242-5406  Faw. 0-2242-5125

TEST REPORT

Subject : Channels & Support System

Standard size 120m-240m

Standard Material : I Sheet steel O Cast Iron
Galvanize Finished : [J Electro galvanized B Hot Dip galvanized
Trade mark : ABSO

Reference Standard : MANUFACTURE'S SPEC

Sheet steel Outlet Boxes, Device Boxes, Cavers and Box Supports. Hot dip galvanized.

Channels & Support System

w____‘}% 4

Thickness (mm) Height {mm) Width {mm) Zinc. Coating{micron)
Catalog No.| Size {mm)
Spec | Inspected| Spec | Inspected| Spec Min.| Inspected| AveSpec Inspected
CSAH25 25 x40 2.0 220 25.00 25.06 40,00 40.55 12.72 100
CSAHAD 40 x 40 2.0 225 40.00 40.50 40.00 4016 1292 B0

GT Mo 114272548 Page No. 18725

wlt in this Test Report relutes only to the item tested, and does not

in the market. This Test Report shall not be used for advertisement




RESEARCH ANMD DEVELOPMENT DEPARTRMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
56 Nakhencivalsd Rosd Thanon Neitoncheise, Dus® Bpngloi: 10300

Tel, 022425408, 0-2242-5406  Fax, 0-2242.5128

TEST REPORT
Subject : Standard Clip

Standard size D ~2m

Standard Material : B sheet steel O cast tron
Galvanize Finished : [ Etectro galvanized Hot Dip galvanized
Traﬁe mark : ABSO

Reference Standard : MANUFACTURE’S SPEC

Sheet steel Quilet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

Standard Clip

Catslog No. Size Dimensions (mm) Wa!l thickness (mm) Zine, Coating (micron)
(inch) A Spec Min, Inspected Ave, Spec Inspected

SDCAH 01 W 21.00 1.20 130 12.72 G0
SDCAH 02 ¥ 26.50 1.20 1.45 1272 90
SDCAH 03 I 3330 1.20 1.59 12.72 o0
SDCAH 04 1% 41.90 1.20 1.56 1272 a0
SDCAH 05 1 ; . 47.80 Ilﬂ 1.60 1272 50

I_ SDCAH 06 2 59.60 [ 1.20 1.60 12.72 80

GT Mo 11422548 Page No. 2025

The test result does not coneern any electrical s te
certify the guality of any produects having same !ﬂ%i\lh)r

sod shall not be reproduced except in fufl,without tﬁehﬂtﬁen ].ngq:\:
o Tiioame

i mlrlr.}n‘l? the market. Thiz Test Report shall not be used for advertisement

I the testing laboratory.
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RESEARCH AND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
258 Makhonchalsfl Read Thanen Nakhonchalsr, Dustt Banghok 10800
Tel, 0-2242-5405, 0-2242-5405  Fax. (-2242-5125

TEST REPORT
Subject : CABLE CLAMP
Standard size 16 e —2n
Standard Material : ¥ Sheet steel O castiron
Galvanize Finished : [ Etectro gatvanized [ Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheet steel Qutlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

CAELE CLAMP

Size Dimensions (mm) Weight (kg) Wall thickness Zine, Coating (micron)
Catalog No. .
h Par 100
Gnel) 1 B c “ Spec. | Inspocted] Ave.Spec |  Inspected
CCAH O 1 47.00 | 2230 22,25 335 1.20 1.22 12.72 B0
CCAH 02 Ya 52.00 | 26.70 22.25 3.50 120 1.25 12.72 90
CCAH 03 i 62.00 | 32.00 2225 4.50 1.20 1.25 12.72 100

GT Mo | 1422548 Page No. 21725

The test resull does not concern any electrieal ailt in this Test Report relates only to the ftem tested, and does not

L

certily the quality of any products having same L :tiq_i).r. l.‘l"id'e ke saddin the market. This Test Report shall not be used for advertisement
S L
and shal! aot be reproduced except In full without it

o
Emw“ of the testing laboratory,
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RESEARCH AMD DEVELOPWMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPMENT TESTING SECTION
256 Merhonchalsr Rosd Thanen Makhanchalsd, Dusit Bangrak 10300
Tel 0-2242-5405. (-2242-5406  Fax. 0-2242-5125

TEST REPORT
Subject : Strap R.G.

Standard size R

Standard Material : 7] Sheet steel [ cast iron
Galvanize Finished - [ Electro galvanized Hot Dip galvanized
.:I"rade mark : ABSO

Reference Standard : MANUFACTURE’S SPEC

Sheet steel Outlet Boxes, Device Boxes, Covers and Box Suppoerts. Hot dip galvanized.

Size Dimensions (mm.} Wall thickness (mm) | Zinc. Coating (micron. }
Catalog No.

(inch) | A B c D | SpecMin | Inspected | AveSpec| Inspected
SR2AH 01 % 6770 | 25.13 | 1600 | 465 1.0 1.0 1272 50
SR2AH 02 % 64.60 | 2430 | 1720 | 5.00 1.0 1.0 1272 100
SR2AH 03 1 7350 | 2793 | 1770 | 490 1.0 1.0 1272 60
SR2AH 04 1% B2.60 24.35 18.00 4,60 1.0 1.04 12.72 60
SR2AH 05 1% | 8730 37.58 | 1820 | 4.05 1.0 137 12.72 100
SR2AH 06 2 118.40| 4975 | 1880 | 475 10 116 1272 60
SR2AH 07 2% 134.25 54.85 2275 5.85 1.0 1.B0 12.72 80
SRZAH 08 3 165.51| 7382 | 2200 | 600 1.0 1.85 12.72 90
SRZAH 09 31 | 18622| 8210 | 2550 | 6.5 L0 1.80 1272 80
SR2ZAH 10 4 192.86| #2423 | 2550 | 615 1.0 1.80 1272 | 100

GT Mo 1142/2548 Page Mo, 2225

The test result does not concern any electrical syste

certify the quality of any products having same br3




RESEARCH AND DEVELOPMENT DEPARTHENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GEMERAL EQUIPMENT TESTING SECTION
256 Makhonchais Road Thanen Makhonchatst, Dustt Banglok 10300
Tol. (+2243-5405, (~2242-5406  Fax, 0-2242.5125

TEST REPORT
Subject : Strap EMT.

Standard size R

Standard Material : B Sheet steel [ cast Iron
Galvanize Finished : [ Electro galvanized ¥ Hot Dip gaivanized
Trade mark : ABSO

Reference Standard : MANUFACTURE'S SPEC

Shest steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized,

Strap EMT.

Catslog No.| stas Dimensions (mm.} Weight (kg.) | Zine. Coating (micron.)| Wall thickness (mm)
A B C D Per 100 AveSpec | Inspected | AveSpec | Inspected
SEZAEOQL | % | 52.00] 19.30| 15.60] 4.65 8.00 38 14 1.0 1.0
SEZAED2 | % | 63.00] 28.84| 1583] 465 12.00 3.8 15 Lo 1.0
SE2AE03 | 1 | 70.10| 29.45| 19.00] 475 16.00 3.8 15 1.0 Lo
SEJAEQ4 | 1% | 87.10] 37.51| 1894] 460 24.00 38 15 1.0 1.04
SEZAE0S | 1% | 9240] 39.25( 1940] 465 30.00 38 15 1.0 1.15
SE2AE06 | 2 | 119.85 50.00| 19.35] 5.00 34.00 38 | 15 1.0 116

.,
GT No 114272548 \{’Tb‘\ ,f\\ Page No. 23725
i =

The test result does not concern any electrical !1

)

eertify the quality of any products having same W ot e IWH]'E‘#E the market. This Test Report shall not be used for advertisement
B o l._\‘l'p I
and shall not be reproduced except In full,without : [ ihe testing labaratory.
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RESEARCH AND DEVELOPMENT DEPARTMENT

ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPKENT TESTING SECTION
255 Makhanchalsd Road Thenan Naltenchalsr, Dusit Banghok 10300
Tai. B-2242-5405. (-2242-5406  Fac 0-2242-5128

TEST REFORT

" Subject : Bushing
Standard size SRt
Standard Material : B4 Sheet steel [ cast Iron
Galvanize Finished - [0 Electro galvanized B Hot Dip galvanized
+ Trade mark : ABSO
Reference Standard : MANUFACTURE'S SPEC

Sheat stee] Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.

Bushing

- B 5o
Size Dimensions (mm) Wall thickness (mm} Zinc. Coating ( micron.)
Catalog No.
(inch.) A B Spec Inspect. Spec Inspect.
BHAH 01 Ya 26.30 10.96 1.20 1.27 12.72 60
BHAH 02 % 33.00 12.30 1.20 1.68 12.72 106}
BHAH 03 1 40.40 14.22 1.20 1.80 1272 1040
BHAH 04 1% 49.90 14.60 1.20 228 12.72 a0
BHAH 05 1% 5500 | 1420 1.20 2.32 1272 60
BHAH 06 2 67.40 13.45 1.20 242 12.72 50
BHAH 0T 2% 82.75 16.50 1.29 2.80 12.72 &0
BHAH 0% 3 95.80 21.54 1.20 2.69 12.72 70
BHAH 0% 3% 11048 17.77 1.20 2.80 12,72 90
BHAH 10 & 124.04 2210 1.20 2.83 12.72 T0
GT Mo 11422548 i :5:"{'?»/ Fage No. 24/25

The test result does not concern any elecirical
eertify the quality of anmy produocts having same
and shall not be reproduced sxeept in full wi:




RESEARCH aND DEVELOPMENT DEPARTMENT
ELECTRICAL EQUIPMENT TESTING DIVISION

GENERAL EQUIPWMENT TESTING SECTION
286 Nskhonchalsd Rosd Thanen Mskhonchalsst, Dush Banghok 10380
Tel. =224 2-5405, 0-2242-5405  Fao 0-2242-5125

TEST REPORT
Subject : Lock nut
Standard size 1 ur 2"
Standard Material : 7] Sheet steel O cast fron
Galvanize Finished : [J Electro galvanized B Hot Dip galvanized
Trade mark : ABSO
Reference Standard : MANUFACTURE'S SFEC
Sheet steel Outlet Boxes, Device Boxes, Covers and Box Supports. Hot dip galvanized.
Catalog No. Size Dimensions (mm) Wall thickmess (mm) Zine. Costing ( micron.)
{inch.} A B Spec Inspect. Spec Lnspect.
LNSAH 01 b 29.52 30 120 3.00 12.72 40
LNSAH 02 4 36.10 442 1.20 .00 12.72 80
LNSAH 03 1 4538 524 1.20 3.00 12.72 75
LNSAH 04 1% 53.70 470 1.20 31.50 12.92 140
LNSAH 05 I 61.33 4.50 1.20 .51 12.72 90
LHSAH 06 2 T74.45 6.30 1.20 4.10 12.72 T0
LNSAH 07 2% 88.49 550 120 4.00 12.72 63
LNSAH 08 3 107.98 6.63 1.20 4.00 12.72 70
LNSAH 09 il 120.11 5.50 1.20 4.11 12.92 &0
LNSAH 10 4 135.85 7.08 1.20 4.10 12.72 60

GT Mo 11422548

Test / Supervised By _f_‘g\!—."

(Mr.Somkid Srimek)

Electrical Equipment Tester Technic 7
piORT Ao
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The test result does not concern any elec:n{-:ﬂ
certify the quality of any products having|&
and shall 5ot be reprodoeed exeept in full,

e\ PageNo 2925
i e result (0 this Test Report relates only fo the item tested, and does not




